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PRIVATE JOINT STOCK COMPANY'lLYICH IRON AND STEEL WORKS OF I\IARIUPOL.

{3 M CEPTl4O14KAT KA'{ECTBA
QUALITY CERTIFICATE

N8 1219 / DATE 23.06.2018

87504r.Maprynonbyn.,'leBqeHrc, 1 Terekc115157

DEPO SU Levchenko, l , Manlpot, 87504 fetex1 151 57

fax 38(0623)87-91-66 ofii@@ityic,hsreel.com

BxA cBx.qerenEcrBa 06
,|cnhEaHUsx / Type of inspection

EN 10204-3.1

document

suD Management service GmbH (ceprla$u(ar Ns '1210044452 Tl\4s or 07.11.2017r) /Quality management system comptiaice witn tne requirements of lso9001:2015 at the Work" nu" O""n 
"onfirt@qeciso--iFnHra.lEETTBEHHocTb|o'MET'lHBEcT-cMq./L|M|TEDL|AB|L|rycoN,,1PANY

'METINVEST-SMC^
3aBoAcKoi 3aka3 Ne./ Production 631422 3aka3 N9 / Order NE 608385001 /14
order

fioroBop, (oHrpaKr Ne: / Contact 12CML!43|OO6-17 or / date 0.1.03.2017 Cneqxonxaqre Ns / Specification Ne 491

N9 rpaHcnopTHoro cpeAcrBa / RW-
car
Lot

626S1910

rpy3ononyqarenb: / Receiver o6lLlEcTBo c orPAHhqEHHoi oTBErcrBEHHocrbto (MErALtcA-zuEV) / METALtcA-zuEV, s.R.L.

HaxMeHoBaHlfe npoAyKqxN /
Description of goods

Tpy6a cranurar srexrpoce:puar

HA Ha Mapky crar, / Standards for ACfy 265.1:2a0SlfOCT 380-2005
steel grade
Hfl Ha copraMeHr / Standards for TOCT 10704-91
dimensions
n|.{ nd rPoAyr(qr1p, and tuutlu/u5-uu
technical documentation for
products
MapkrpoE|(a / Marking ToBapHbrfi sHad TRADE MARK, nnolleeeae

number, iuap(a cranu/ steel grade, pa3Mepbr B MM/ dimensions in mm, HoMep nraBKu/ cast number, HoMep naprhrr/
test number

Cocroghte nocraEkn / Product HopMarrhllaF
delivery condition
i rpqMeqa{relNote - Meram pacr{deH d6Ms*,6u,Orrptrxa no tpar7qecxoMfBecytAaHHEe no ueypaxy ,
(onscedBy nAenut $axyrbran BH6r.

/Bhr nnaEffi/Steelmaking proce KoH BepropHar/MapreHoBc(arl/Basic oxygen/Open-hea

Heat

napYr'|
Ne / Lot

NS

Mapl(a

Steel
grade

fpynna

group

uring

AsaMerp/

. HxB

AnsHa,

length, length,m NeBllndie
Spyrro, r /

Diametr,
weight auantity / Quantity

283008-3 1t01794 B 76,0 12440 417 51 4,275 4,270

601 7,103

332309-3 1,8014S0 Cr3nc B 108,0 3,50 12000 498 4,605 4,600

510 9,020

Bcero no ceprk.Psxary/tn totat unde. rhe ce.tifi@te 2 95 8,a30 3,470



CEPTHOHKAT KAqECTBA
QUALITY CERTIFICATE

Ne 1219 / DATE 23.06.2018

xxMreecxrn cocraB. % Chemical composition, % /

nnaBxa Ne / c Mn si Cr Ni Cu Ti N Nb ceq

283008-3 0,14 0,45 0,o2 0,019 0,012 o,o2 o,02 0,04 0,001 0,045 0,002 0,005 0,002 0,002 0,002 0,22
38230S-3 0,15 0,50 0,02 0,025 o,021 0,04 0,03 0,03 0,002 0,030 0,001 0,005 0,002 0,002 0,002 a,25

Pe3ynbrarH lcnbrraHrri/Test rcsult /

otz
F:

2
E.ae *sr:
,o' 3'8*E : i"55F5 E*

1,801794 420,0t425,0 31,0/ 31,0 Bb'A./sat.
1-801490 420,0t 425,0 34,0t34,0 BbrA./sat.

KoHrponep OTK / Qualiiy inspector
ofTQCD

OpeuKoBa [,1. B- / Oreshkova 14.V.
O.t-4.O. /name


